Parts & Assemble

NO Parts QTY|NO Parts QTY
1| Body 1 || dD| M5x15L 4
@ | Fixing plate 1 | @] 3/16"x1"L (wooden screw) 4
@ | Mainarm 1 | 43| M5x12L 4
@ | Track 1 M5x15L 4
®) | Stopper 1 || @] 3/16"x1"L (wooden screw) 4
® | Spring plate 1 Bush 1
@ | Wrench 5mm 1 || @ | Regulating connector 1
Fixing screw M8x1 1 Gear 2
@] M5x12L 1

Washer 1

I
I
I
I
I
I
I
I
I
I
I
A"

SPEED adjustment
BACK CHECK adjustment

Closing adj

Fast Slow

Latching adj

/ Latching angle

INSTALLATION

@ Fixing and installation of the body

: ®3/16"x1"L
——®M5x15L

The screw holes for the
M5xp0.8 screws should
be chamfer.

- /

& @\Stopper
Power adjustment

®M5x15L

®3/16"x1"L /

-

N /
/@ Combining the main arm and the sliding part in the track \
Fixing screw M8x1
-
- /
. I

Power adjustment

2-4 MODEL max.120°
NO. OF TURNS | DIRECTION | SIZE
2 - 2 -
0 * 3
3.5 + 4

\\ * : FACTORY PRE-SET /




Concealed Door Closer

& Left hand opening & Right hand opening

Z ] ‘ N R [ ° 3
‘ Left \/Right ‘ Se _lee| 40 [ 3 i
300

® @

® @f
L&
®
)
LN
bl
Cl@ @
BTN

| I
& & & &
. = —or & ——Feor
L - < @)-Door Door = = |
287 287
210 210

2o |
o 1] Y1l

i)

ags,f oor ] 8 7 IS 4SASEA] - (11 Door |5
£ Frame® Co) - o U] (Bemm=== T=eee——— ==y P00 I3
‘i‘DOOI‘ o [ ,:l[ %: L1 _[[]o ?0\<\ [ — : | W:ﬁ(ﬂ‘ Door ‘
! . ‘ I o [ . o 0T a1 I T l ‘
| . % o . %% . A B g& ffffff 1T 7 |
Rl | IeTal " o | |
ﬁ
75 45 37 135] | M‘T—‘ 765  [p35 - 75
263
@ Left hand opening @ Right hand opening
(Top jamb installation) (Top jamb installation)
s ‘ 263 263 ‘ -
75 235 765 \ 18 1 1385 @ @ 13.5 e
ot 1 ! I I
. 3 | T e . % ek = SO R | I
2| Door of] L ‘N—W—H_\ % o o o o o o ! L Door |3
%1 Frame f%“m‘ = : L4 £ i P%LY mirg — % % o 7@0\* ] <) i rL‘“ : ! j ‘ Framg}%
‘ N =i wi s g I G ‘ ! ™ ™ ! H ol % i e sl Sl —JI-Jo| p 1
N e e = § i i Emf ****** S ta
99 460 4-M5x15L 29 29 ‘ 4-M5x]15L 95

300
l 38 i 40 188\ 52 i ‘
r\oLﬁsggL{‘ ;EL\‘ /\
‘“@ LACACH O o Do
@.L§5 2195 [ 19 vAe) 7500




